MERCRUISER [ELACK. SCORFION Mx 6,21 SKI [GEN+] V-8 2001-2002) < LTERMATOR AMD ERACKETS [DELCO) b w
Serial Mbr Flange: OLEFO0TS THRU 0331599

Ref |Clazs|Part Description Qt Comment Footnote

1 BE3077T |ALTERMATOR ASSEMBLY (65 Al 1 [Usze 'w'/ B0MK Pulley)[SM-OLETAL

2 11 40021 2|MUT 2

3 2077507 |BRACE 1

4 10 98261 |SCREW [3/8-16 % 3/4 M) 1

5 13 35048 | LOCKAWASHER [3/8 1M 1

f 10 40001134 | SCREW 1

7 2620517 |BRACKET -Alternator/Power Steerir| 1

a2 BE2058T | BRACE-Alemator 1

3 16 BE2615|5TUD [3/8-16 X 2-1/4 1M.] 3

10 11 32219/ NUT [3/8-16) 3

11 10 B28213|SCREW (51618 1-1/2 M) 2

13 12 BY792 'WASHER 2

14 2183807 |BUSHING 2

15 B077SFT |PULLEY (3 IM. Dia.) 1

16 11 859135\ MUT (7/16-20) 2

17 8077537 1|BRACKET - Idler 1

18 11 32219/ MUT [3/8-1E) 3

19 10 16601 | SCREW [7/A16-20% 1-1/2 1M.) 1

20 B077E7T|IDLER ERACKET 1

21 10 98261 |SCREW [3/8-16 % 3/4 M) 1

22 11 29250 NUT (5/16-24) 1

23 13 18381 2|FINION STUD 1

24 12 20084 '"WaASHER 1

25 B07757T |PULLEY 1 [3IM. DIA)

25 BE4625T |FULLEY 1 [4-1/4 1M, DIA)

26 a7 307755 4| BELT-Sempentine 1 [Uze wWiE2 M Pulley]

2B Ay BE357E B\ BELT -Serpentine 1 [Uee WiB0 MMk Pulley]

I~ 148




